INJECTION

>N | Product Name

LIQUID INJECTION

Atracurium Besylate Injection USP 25mg/2.5ml
Atracurium Besylate Injection USP 10mg/ml
Atropine Sulfate Injection USP 600 mcg / mL
Bupivacaine Injection BP 5mg/mL
Calcium Gluconate Injection USP 98mg/10ml
Chlorpheniramine Injection BP 25 mg/ml
Citicoline sodium injection 250mg/2ml
Citicoline Sodium Injection 250mg/ml
Diclofenac Sodium Injection 25mg/ml
Dobutamine Injection USP 12.5 mg / mL
Ergometrine Injection BP 500mcg/ml
Fentanyl Injection BP 50 mcg/mL
Furosemide Injection BP 10mg/ml
Furosemide Injection BP 20mg/ml
Gentamicin Injection BP 40mg/ml
Gentamicin Injection BP 80mg/ml
Gentamicin Injection BP 80mg/2ml
lohexol Injection USP 300mg
lopamidol Injection BP 300mg/ml
Ketamine injection BP 50mg/mL
Lidocaine Injection BP 2% wi/v
Metoclopramide Injection USP 5 mg /1 mL
Midazolam Injection BP 5 mg/ 5 ml
Midazolam injection BP 1mg/ml
Midazolam Injection BP 5mg/ml
Nalbuphine injection 10mg/ml
Netilmicin Sulfate Injection USP 100 mg /2 mL
Ondansetron Injection 2mg/ml
Pancuronium Injection BP 2 mg / mL
Phenobarbital Injection BP 200 mg / mL
Phytomenadione Injection BP (Vitamin K1) 1 mg /0.5 mL
Piracetam Injection 1g
Promethazine Injection BP 25 mg / mL
Ranitidine Injection BP 25mg/ml
Rocuronium Bromide Injection 10 mg/mi
Tramadol Hydrochloride Injection 50 mg / ml
Tramadol Hydrochloride Injection 100 mg / 2ml
Vitamin B complex Injection
Dexamethasone Sodium Phosphate Injection BP 5 mg / ml
Dexamethasone Sodium Phosphate Injection BP 8 mg / 2ml
Thiamine Injection BP 100 mg / 2 ml
Methylprednisolone acetate injection BP 40mg / mi
Noradrenaline injection BP 2mg / ml
Oxytoxin injection BP 10 IU
Oxytoxin injection BP 5 1U
Amikacin Sulphate Injection USP 250 mg /2 mL

POWDER FOR INJECTION
Olanzapine Powder for Injection 10mg
Streptomycin Sulphate for Injection BP 1g
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49 [Voriconazole for Injection 200mg

LYOPHILISED POWDER FOR INJECTION

50 |Clarithromycin for injection (Lyophillised) 500mg

51 |Esomeprazole Sodium for injection (Lyophillised) 40mg

52 |Omeprazole powder for Injection (Lyophillised) 40mg

53 |Pantoprazole Sodium for Injection (Lyophillised) 40 mg




GENERAL OSD

br"N I Product Name
TABLETS

Albendazole Tablets 400 mg

Amlodipine tablets 10 mg

Diclofenac tablets BP 100 mg

Esomeprazole tablets 20mg

Esomeprazole tablets 40mg

Etoricoxib tablets 120mg

Etoricoxib tablets 60mg

Etoricoxib tablets 90mg

Famotidine Tablets BP 20mg

Famotidine Tablets BP 40mg

Felodipine prolonged release tablets BP 5mg

Metformin Tablets USP 500 mg

Metformin tablets BP 850mg

Pantoprazole delayed released tablets USP 40mg

Paracetamol 325mg and Aceclofenac 100 mg Tablets

Paracetamol 500 mg and Ibuprofen 400 mg Tablets

Telmisartan tablets 40mg

Telmisartan tablets 80mg

Paracetamol 500 mg and Ceffeine 65 mg tablets

Loperamide tablets USP 2 mg

Triprolidine and Pseudoephedrine Hydrochloride Tablets USP
CAPSULES
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Fenofibrate capsules 200mg




CEPHALOSPORINS

>N Product Name

CEPHALOSPORINS - TABLETS
Cefdinir Tablets 300mg
Cefixime and Ofloxacin Tablets 100mg/100mg
Cefixime and Ofloxacin Tablets 200mg/200mg
Cefixime Dispersible Tablets 100mg
Cefixime Dispersible Tablets 200mg
Cefixime Tablets USP 200mg
Cefixime Tablets USP 400mg
Cefadroxil dispersible tablets 125mg
Cefadroxil dispersible tablets 250mg
Cefadroxil Tablets 500 mg
Cephalexin Sustained release tablets 375mg
Cephalexin Sustained Release Tablet 750 mg
Cefpodoxime and Ofloxacin tablets 100mg/100mg
Cefpodoxime and Ofloxacin tablets 200mg/200mg
Cefpodoxime Dispersible tablets 100mg
Cefpodoxime Tablets USP 200mg
Cefuroxime Axetil Tablets USP 250mg
Cefuroxime Axetil Tablets USP 500 mg
CEPHALOSPORINS - CAPSULES
Cefdinir Capsules 300 mg
Cefixime Capsules 200 mg
Cefixime Capsules 400 mg
Cefpodoxime Capsules 100 mg
Cefadroxil capsules BP 500mg
CEPHALOSPORINS - POWDER FOR ORAL SUSPENSION
Cefadroxil for oral suspension 125mg
Cefadroxil for oral suspension 250mg
Cefixime for oral suspension USP 100mg/5ml
Cefixime for oral suspension USP 200mg/5ml
Cefuroxime Axetil for Oral suspension USP 125mg/5ml
Cephalexin for oral suspension USP 250mg/5ml
Cefprozil for oral suspension USP 250mg /5 ml
Cefdinir for oral suspension USP 125mg/5ml
Cefdinir for oral suspension USP 250mg/5ml
CEPHALOSPORINS - DRY POWDER INJECTABLES
Cefazolin for Injection USP 1gm
Cefepime for Injection USP 1g
Cefepime for Injection USP 2g
Cefotaxime for injection USP 1000mg
Ceftazidime for injection USP 1000 mg
Ceftriaxone for Injection USP 1g
Ceftriaxone for Injection USP 250mg
Ceftriaxone for Injection USP 2g
Ceftriaxone for Injection USP 500mg
Cefuroxime for Injection USP 1500 mg
Cefuroxime for Injection USP 750 mg
Ceftriaxone with lidocaine injection 500mg + 1% (3.5ml)
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HORMONE
Sr"N Product Name
HORMONE - TABLETS

1 [Alfuzosin prolonged release tablets BP 10mg

2 |Desogestrel and Ethinylestradiol tablets USP 0.15mg/0.02mg

3 |Desogestrel and Ethinylestradiol tablets USP 0.15mg/0.03mg

4 |Desogestrel Tablets BP 0.075mg

5 [Drospirenone and Ethinyl estradiol tablets 3mg/ 0.02mg

6 |Drospirenone and Ethinyl estradiol tablets 3mg/0.03mg

7 |Ethinylestradiol 30mcg+ Levonorgestral 125mcg+ Ferrous Fumarate 75 mg Tablets

8 |Ethinylestradiol with Cyproterone acetate tablets 0.035mg/2mg

9 [Levothyroxine Tablets BP 100mcg

10 [Levothyroxine Tablets BP 150mcg

11 |Levothyroxine Tablets BP 200mcg

12 [Levothyroxine Tablets BP 25mcg

13 |Levothyroxine Tablets BP 50mcg

14 [Levothyroxine Tablets BP 75mcg

15 [Misoprostol Tablets 25mcg

16 [Misoprostol Tablets 200mcg

17 [Tamsulosin HCI sustained release tablets 0.2mg

18 [Tamsulosin HCI sustained release tablets 0.4mg

19 [Tamsulosin HCI (sustained release) 0.4mg and Finasteride 5 mg tablets

HORMONE - CAPSULES

1 |Progesterone Capsules BP 100mg

2 |Progesterone Capsules BP 200mg

3 |Progesterone Capsules BP 300mg

4 |Progesterone Capsules BP 400mg

HORMONE - COMBIPACK
1 Combipack of Tamsulosin Hydrochloride Prolonged Release Tablets 0.4mg and
Dutasteride soft gelatin capsules 0.5mg
2 Combipack of Alfuzosin Hydrochloride Extended release Tablets 10mg and

Dutasteride Soft Gelatin capsules 0.5mg




